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Report No.: STSGZ2406123051E-V1 Date: 3-Jul-2024 Page 1 of 16

Applicant : CARPENTERS MANUFACTORY LIMITED

Al Tons: HUANG JIN JI INDUSTRIAL ZONE, SHANG JIE VILLAGE, QI SHI TOWN, DONG
it GUAN CITY, GUANG DONG PROVINCE, P.R.CHINA

The following sample(s) and sample information was/were submitted and identified by client as:

Sample Name: Birch multilayer board, basswood plywood, rubber wood, pine, antiseptic pine, beech,
chipboard

Receiving Date: 12-Jun-2024, 26-Jun-2024

Test Period: From 12-Jun-2024 to 1-Jul-2024

This report replaces the original report STSGZ2406123051E and the original report is

invalid.
* %k %k %k k% kk k% % % % %+ x x xPlease refer to the following page for detailed results  * x % * % *x x % * % % * % * x *

Add Information:

Mark Mai
(Technical Director)

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.

Guangzhou Depuhua Test Services Co. Ltd.
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Test Summary:
# Test Iltem(s) Reference Standard/Method Result
1| Safety of Toys: Migration of Certain Elements EN 71-3:2019+A1:2021 PASS
Phthalate content (DIBP. DEHP. DBP. BBP.
2| DINP. DIDP . DNOP) -ltem 51&52 of Annex XVII Ege1rﬁz§d288%8&lfn% 62321-8:2017, PASS
of REACH Regulation (EC) 1907/20086.
3 Cadmium content -ltem 23 of Annex XVII of REACH | IEC 62321-5:2013, PASS
Regulation (EC) 1907/2006 determined by AAS
4 Soluble Migrated Elements ASTM F963-23, determined by PASS
ASTM F963-23 ICP-OES
5 Lead Content (Pb) CPSC-CH-E1002-08.3 (Non-metal PASS
ASTM F963-23 Substrate), determined by AAS
6 Lead Content (Pb) CPSC-CH-E1002-08.3 (Non-metal PASS
CPSIA H.R. 4040 Sec. 101 Substrate), determined by AAS
Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, CPSC-CH-C1001-09.4, Solvent extract and
7 | DEHP, DCHP, DINP) determined by GC/MS PASS
- CPSIA H.R. 4040 Sec. 108 y
Canada Product Safety Laboratory Book 5 -
8 Lead Content (Pb) and Mercury Content (Hg) Laboratory Policies and Procedures Part PASS
SOR/2011-17 B,Test Methods Section, Method
C02.2:2017&Method C-07:2019
Canada Product safety reference manual
9 Soluble Migrated Elements Book 5- Laboratory policies and procedures PASS
SOR/2011-17 Part B: Test Methods Section, Method C-03:
2018
Canada health - Product Safety Reference
Manual, Book 5 - Laboratory Policies and
10 g?)tg%aot?g_g%gP, BBP, DEHP, DNOP, DINP, DIDP) Procedures Part B: Test Methods Section. PASS
Method C-34:2018, Solvent extract and
determined by GC/MS
11 Soluble elements Content- Australian/New Zealand AS/NZS 1SO 8124 3:2021+A1: 2023 PASS
Standard on Safety of Toys
12 | Phthalates content- As Client” s Requirement I?AESC_CH_C1OO1'09'4’ determingd by GC- PASS
Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, CPSC-CH-C1001-09.4, Solvent extract and
13| DEHP, DCHP, DINP) determined by GC/MS PASS
- ASTM F963-23 y
Phthalates (DIBP, DBP, DPENP, DHEXP, BBP,
14| DEHP, DCHP, DINP)-Consumer Product Safety g;g%ﬁ;'a? 00109 Solventextractand | pagg
16 CFR Part 1307 y
15| Formaldehyde Release - EN71-9:2005+A1:2007 EN 717-3: 1996,analyzed by UV-Vis PASS

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless

approved by the company in writing.
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Result:

1. Safety of Toys: Migration of Certain Elements
EN 71-3:2019+A1:2021
General elements determined by ICP-MS
Chromium(VI) determined by IC-ICP-MS
Organic tin determined by GC-MS

Material
Compound Category III" (rk:;l:;) (mz;i(g)
1 2 3 4

1 | Aluminum (Al) N.D. N.D. N.D. N.D. 70000 10
2 | Antimony (Sb) N.D. N.D. N.D. N.D. 560 10
3 | Arsenic(As) N.D. N.D. N.D. N.D. 47 5
4 | Barium(Ba) N.D. N.D. N.D. N.D. 18750 10
5 | Boron (B) N.D. N.D. 196 N.D. 15000 10
6 | Cadmium (Cd) N.D. N.D. N.D. N.D. 17 5
7 | Chromium (lll) (Cr) N.D. N.D. N.D. N.D. 460 10
8 | Chromium (VI) (Cr) N.D. N.D. N.D. N.D. 0.053 0.053
9 | Cobalt (Co) N.D. N.D. N.D. N.D. 130 10
10 | Copper (Cu) N.D. N.D. N.D. N.D. 7700 10
11 | Lead(Pb) N.D. N.D. N.D. N.D. 23 5
12 | Manganese (Mn) 37 N.D. 29 28 15000 10
13 | Mercury (Hg) N.D. N.D. N.D. N.D. 94 10
14 | Nickel (Ni) N.D. N.D. N.D. N.D. 930 10
15 | Selenium(Se) N.D. N.D. N.D. N.D. 460 10
16 | Strontium (Sr) N.D. N.D. N.D. N.D. 56000 10
17 | Tin (Sn) N.D. N.D. N.D. N.D. 180000 4.9
18 | Organic tin (Sn) N.D.” N.D.” N.D.” N.D.” 122 0.272

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.

Guangzhou Depuhua Test Services Co. Ltd.
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19 | Zinc (Zn) N.D. N.D. N.D. N.D. 46000 10
Conclusion PASS PASS PASS PASS - -
Material
Compound Category III" (rh:;l:;) (mzlli(g)
5 6 7
1 | Aluminum (Al) N.D. N.D. 109 70000 10
2 | Antimony (Sb) N.D. N.D. N.D. 560 10
3 | Arsenic(As) N.D. N.D. N.D. 47 5
4 | Barium(Ba) N.D. N.D. N.D. 18750 10
5 | Boron (B) N.D. N.D. N.D. 15000 10
6 | Cadmium (Cd) N.D. N.D. N.D. 17 5
7 | Chromium (lll) (Cr) N.D. N.D. N.D. 460 10
8 | Chromium (VI) (Cr) N.D. N.D. N.D. 0.053 0.053
9 | Cobalt (Co) N.D. N.D. N.D. 130 10
10 | Copper (Cu) 256 N.D. N.D. 7700 10
11 | Lead(Pb) N.D. N.D. N.D. 23 5
12 | Manganese (Mn) 18 30 25 15000 10
13 | Mercury (Hg) N.D. N.D. N.D. 94 10
14 | Nickel (Ni) N.D. N.D. N.D. 930 10
15 | Selenium(Se) N.D. N.D. N.D. 460 10
16 | Strontium (Sr) N.D. N.D. 13 56000 10
17 | Tin (Sn) N.D. N.D. N.D. 180000 4.9
18 | Organic tin (Sn) N.D.” N.D.” N.D.” 1272 0.272
19 | Zinc (Zn) N.D. N.D. N.D. 46000 10
Conclusion PASS PASS PASS - -

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
*1: Categories of various materials:
Category I: Dry, brittle, powder like or pliable material
Category IlI: Liquid or sticky material
Category lll: Scraped-off material
*2: Expressed as soluble Tributyltin.

REACH Regulation (EC) 1907/2006

EN 14372:2004 & IEC 62321-8:2017, determined by GC-MS

Phthalate content (DIBP. DEHP. DBP. BBP. DINP. DIDP . DNOP)

- Item 51& 52 of Annex XVII of

Gompound Material Limit RL
1 ) ; (%) (%)
1 | DBP | pparmest N.D. N.D. N.D. - 0.005
2 | BBP | Soybu Phhalae N.D. N.D. N.D. - 0.005
3 | DEHP | Zrioeivheniihinaite N.D. N.D. N.D. - 0.005
4 | DIBP | Qoo Prhalate N.D. N.D. N.D. - 0.005
5 |DNOP | Qrrocuipnnaiate N.D. N.D. N.D. - 0.005
6 |DINp | reonomiprieate N.D. N.D. N.D. - 0.005
7 | DIDP | Qpooes prtielate N.D. N.D. N.D. - 0.005
8 |Sumof1,2,38&4 N.D. N.D. N.D. 0.1 -
9 | Sumof5,6&7 N.D. N.D. N.D. 0.1 :
Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
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Report No.: STSGZ2406123051E-V1 Date: 3-Jul-2024 Page 6 of 16

3. Cadmium content - ltem 23 of Annex XVII of REACH Regulation (EC) 1907/2006
IEC 62321-5:2013, determined by AAS

o— Material Limit RL
1 2 7 (mg/kg) | (mglkg)
Cadmium (Cd)
1 CASHTA40-43-9 N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -
Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
4. Soluble Migrated Elements
ASTM F963-23, determined by ICP-OES
C— Material Limit RL
1 2 3 4 (mg/kg) | (mglkg)
1 Antimony (Sb) N.D. N.D. N.D. N.D. 60 5
2 | Arsenic (As) N.D. N.D. N.D. N.D. 25 2
3 Barium (Ba) N.D. N.D. N.D. N.D. 1000 5
4 Cadmium (Cd) N.D. N.D. N.D. N.D. 75 5
5 | Chromium (Cr) N.D. N.D. N.D. N.D. 60 5
6 Lead (Pb) N.D. N.D. N.D. N.D. 90 5
7 Mercury (Hg) N.D. N.D. N.D. N.D. 60 5
8 Selenium (Se) N.D. N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS PASS - -
o— Material Limit RL
5 6 7 (mg/kg) | (mglkg)
1 Antimony (Sb) N.D. N.D. N.D. 60 5
2 | Arsenic (As) N.D. N.D. N.D. 25 2
3 Barium (Ba) N.D. N.D. N.D. 1000 5

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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4 Cadmium (Cd) N.D. N.D. N.D. 75 5
5 Chromium (Cr) N.D. N.D. N.D. 60 5
6 Lead (Pb) N.D. N.D. N.D. 90 5
7 Mercury (Hg) N.D. N.D. N.D. 60 5
8 Selenium (Se) N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
5. Lead Content (Pb) — ASTM F963-23
CPSC-CH-E1002-08.3 (Non-metal Substrate), determined by AAS
Material ..
Compound L";::t RILk
1 2 7 (mglkg) | (mglkg)
1 Lead (Pb) N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
6. Lead Content (Pb) — CPSIA H.R. 4040 Sec. 101
CPSC-CH-E1002-08.3 (Non-metal Substrate), determined by AAS
Material ..
Compound L"?I:t RlLk
1 2 7 (mglkg) | (mglkg)
1 Lead (Pb) N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
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7. Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP) - CPSIA H.R. 4040 Sec. 108
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS

Material
Compound Limit (%) RL (%)
1 2 7
1 | DIBP | gheobuyi phinalate N.D. N.D. N.D. 0.1 0.005
2 | DBP D halete N.D. N.D. N.D. 0.1 0.005
3 | DPENP | 2hypony! prmalate N.D. N.D. N.D. 0.1 0.005
4 | DHEXP | Qigho onnalate N.D. N.D. N.D. 0.1 0.005
5 |BBP By e yphinalate N.D. N.D. N.D. 0.1 0.005
6 | DEHP | Jegynexyphihaiate N.D. N.D. N.D. 0.1 0.005
Dicycphexyl
7 | DCHP | Phtnalate N.D. N.D. N.D. 0.1 0.005
CAS# 84-61-7
8 |DINP | 2iononviphihclate N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)

8. Lead Content (Pb) and Mercury Content (Hg)
Canada Product Safety Laboratory Book 5 - Laboratory Policies and Procedures Part B,Test Methods Section, Method
C02.2:2017&Method C-07:2019

— Material Limit RL
1 2 3 4 (mglkg) | (mglkg)
1 Lead (Pb) N.D. N.D. N.D. N.D. 90 10
2 Mercury (Hg) N.D N.D N.D N.D Not 5
T T T T Detected
Conclusion PASS PASS PASS PASS - -

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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S Material Limit RL
5 6 7 (mglkg) | (mglkg)
1 Lead (Pb) N.D. N.D. N.D. 90 10
Not
2 Mercury (Hg) N.D. N.D. N.D. Detected 5
Conclusion PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm

(a
(b) RL: Report limit

(c) N.D.: Not detected (result is less than RL)

(d) This item is not included in CNAS Accreditation scope.

9. Soluble Migrated Elements- SOR/ 2011 - 17
Canada Product safety reference manual Book 5- Laboratory policies and procedures Part B: Test Methods Section, Method C-03:
2018, determined by ICP-OES

Compound Material Limit RL
1 2 3 4 (mg/kg) | (mglkg)
1 | Antimony (Sb) N.D. N.D. N.D. N.D. 1000 5
2 | Arsenic (As) N.D. N.D. N.D. N.D. 1000 2
3 | Barium (Ba) N.D. N.D. N.D. N.D. 1000 5
4 | Cadmium (Cd) N.D. N.D. N.D. N.D. 1000 5
5 | Selenium (Se) N.D. N.D. N.D. N.D. 1000 5
Conclusion PASS PASS PASS PASS - -
Compound Material Limit RL
5 6 7 (mg/kg) | (mglkg)
1 | Antimony (Sb) N.D. N.D. N.D. 1000 5
2 | Arsenic (As) N.D. N.D. N.D. 1000 2
3 | Barium (Ba) N.D. N.D. 5 1000 5
4 | Cadmium (Cd) N.D. N.D. N.D. 1000 5
5 Selenium (Se) N.D. N.D. N.D. 1000 5
Conclusion PASS PASS PASS - -

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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Remark(s):

a
b) RL: Report limit
c
d

) mg/kg: milligram per kilogram = part per million = ppm

) N.D.: Not detected (result is less than RL)
) This item is not included in CNAS Accreditation scope.

10. Phthalates — (DBP, BBP, DEHP, DNOP, DINP, DIDP)
Canada health - Product Safety Reference Manual, Book 5 - Laboratory Policies and Procedures Part B: Test Methods Section.
Method C-34:2018, Solvent extract and determined by GC/MS, solvent extract and determined by GC/MS

Material
Compound Limit (%) RL (%)
1 2 7

1 |DBP | Qpuyphthalate N.D. N.D. N.D. 0.1 0.005
2 |BBP | Beruiphtnalate N.D. N.D. N.D. 0.1 0.005
3 | DEHP | 2edyihexyphihalate N.D. N.D. N.D. 0.1 0.005
4 | DNOP | 2izacyiphhaiate N.D. N.D. N.D. 0.1 0.005
5 | DINP | Qropouerthaiate N.D. N.D. N.D. 0.1 0.005
6 | DIDP | grogoaphtelae N.D. N.D. N.D. 0.1 0.005

Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
(c) This item is not included in CNAS Accreditation scope.
11. Soluble elements Content- Australian/New Zealand Standard on Safety of Toys
AS/NZS ISO 8124.3:2021+A1: 2023,determined by ICP-OES
C— Material Limit RL
1 2 3 4 (mglkg) | (mglkg)

1 Antimony (Sb) N.D. N.D. N.D. N.D. 60 5

2 | Arsenic (As) N.D. N.D. N.D. N.D. 25 2

3 | Barium (Ba) N.D. N.D. N.D. N.D. 1000 5

4 | Cadmium (Cd) N.D. N.D. N.D. N.D. 75 5

5 | Chromium (Cr) N.D. N.D. N.D. N.D. 60 5

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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Lead (Pb) N.D. N.D. N.D. N.D. 90 5
Mercury (Hg) N.D. N.D. N.D. N.D. 60 5
Selenium (Se) N.D. N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS PASS - -
ST — (make) | (malk)
5 6 7
Antimony (Sb) N.D. N.D. N.D. 60 5
Arsenic (As) N.D. N.D. N.D. 25 2
Barium (Ba) N.D. N.D. N.D. 1000 5
Cadmium (Cd) N.D. N.D. N.D. 75 5
Chromium (Cr) N.D. N.D. N.D. 60 5
Lead (Pb) N.D. N.D. N.D. 90 5
Mercury (Hg) N.D. N.D. N.D. 60 5
Selenium (Se) N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram = part per million = ppm
(0 N.D- Not deecied (rsult s less than RL)
(d)This item is not included in CNAS accreditation scope
12. Phthalates content- As Client’ s Requirement
Refer To CPSC-CH-C1001-09.4, determined by GC-MS
c Material Client’s .
ompound ) ) ; Limit (%) RL (%)
DBP o piralate N.D. N.D. N.D. 0.1 0.005
2 | DEHP | 2iZetihexy)) phihalate N.D. N.D. N.D. 0.1 0.005
3 |BBP Dol iyl Phthalate N.D. N.D. N.D. 0.1 0.005
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4 | DINP D P halate N.D. N.D. N.D. 0.1 0.005
Di-n-octyl phthalate
5 | DNOP | Ziaslsians N.D. N.D. N.D. 0.1 0.005
6 | DIDP Dy hinalate N.D. N.D. N.D. 0.1 0.005
7 | DPP Dlpentyl phihalate N.D. N.D. N.D. 0.1 0.005
8 | DIBP Dp g Fhthalate N.D. N.D. N.D. 0.1 0.005
9 | Dnpp Al ackd, bis-n-pentyl ester N.D. N.D. N.D. 0.1 0.005
1,2-Benzenedicarboxylic acid, di-
10 | DIHP C6 &-branchedalkyl esters,G7- N.D. N.D. N.D. 0.1 0.005
CAS# 71888-89-6
1,2-Benzenedicarboxylic acid, di-
11 | DHNUP | S/-1i-branched and linear alky! N.D. N.D. N.D. 0.1 0.005
CAS# 68515-42-4
12 | DMEP | 2meihoxyely phihalate N.D. N.D. N.D. 0.1 0.005
13 | DIPP ey prihalate N.D. N.D. N.D. 0.1 0.005
14 | PIPP D ey ibnhalate N.D. N.D. N.D. 0.1 0.005
1:2-Benzenedicarboxylic acid,
15 | - dipentylester, branched and N.D. N.D. N.D. 0.1 0.005
CAS# 84777-06-0
Di-n-hexyl phthalate
16 | DHP NN LGN N.D. N.D. N.D. 0.1 0.005
17 | DNHP | 2ighexyl phihalate N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS - -
Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
(c) Only DBP/DIBP/DPP/DNHP/DEHP/BBP/DINP are included in CNAS accreditation scope.
13. Phthalates — (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)-ASTM F963-23
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS
Material
Compound Limit (%) RL (%)
1 2 7
1 | DIBP | Disobuiphinalate N.D. N.D. N.D. 0.1 0.005
2 | DBP Dioayiphihalate N.D. N.D. N.D. 0.1 0.005
Di-n-pentyl phthalate
3 | DPENP | Zigpenyient N.D. N.D. N.D. 0.1 0.005
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4 | DHEXP | Qnghexyphinalate N.D. N.D. N.D. 0.1 0.005

5 | BBP By oy iphhalate N.D. N.D. N.D. 0.1 0.005

6 | DEHP | 2ehyihexyphihalate N.D. N.D. N.D. 0.1 0.005
Dicycphexyl

7 | DCHP | Phtnalate N.D. N.D. N.D. 0.1 0.005
CAS# 84-61-7

8 |DINP | aonomupntolae N.D. N.D. N.D. 0.1 0.005

Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)

14. Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)-Consumer Product Safety

16 CFR Part 1307.
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS

o— Material Limit RL
1 2 7 (%) (%)
Diisobutyl phthalate
1 |DIBP | Castsaeos N.D. N.D. N.D. 0.1 0.005
Dibutyl phthalate
2 |DBP | chsdgaran N.D. N.D. N.D. 0.1 0.005
Di-n-pentyl Phthalate
3 | DPENP | cashiaiiso N.D. N.D. N.D. 0.1 0.005
Di-n-hexyl Phthalate
4 | DHEXP | Chss ad753 N.D. N.D. N.D. 0.1 0.005
Benzyl butyl phthalate
5 |BBP | caoAsseey N.D. N.D. N.D. 0.1 0.005
Bis (2-ethylhexyl)
6 DEHP phthalate N.D. N.D. N.D. 0.1 0.005
CAS# 117-81-7
Dicyclohexly Phthalate
7 | DCHP | cabsgaery N.D. N.D. N.D. 0.1 0.005
Di-iso-nonyl phthalate
8 | DINP CASH# 28553-12-0,68515- N.D. N.D. N.D. 0.1 0.005
48-0
Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
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15. Formaldehyde Release - EN71-9:2005+A1:2007
EN 717-3: 1996,analyzed by UV-Vis

Material I
LT ] ) s . make) | (moke)
1 Formaldehyde N.D. N.D. N.D. N.D. 80 10
Conclusion PASS PASS PASS PASS - -
Material I
ST 5 ; , make) | (make)
1 Formaldehyde N.D. N.D. N.D. 80 10
Conclusion PASS PASS PASS - -
Remark: Eg gﬁ/lgeglll‘ltlgﬁ;e:lrp per kilogram
(c) N.D.: Not detected (result is less than RL)
Material List:
Material # Position / Sample Description
1 Brown plywood
2 Brown plywood(thin)
3 Dark brown wood
4 Light brown wood
5 Dull brown wood
6 Brown wood
7 Brown chipboard

Remark(s): The test material point is specified by client,the chemical test conclusions in the report only apply to the test material.
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Statement

1. AP T HE B AR ORI B HI L R EL. RN A RAE S5 e 4, BImRFET SR AL, ZRFETT R S AR AN Bk
PRk 1 3t, AR SRS AN AR f AR R 5T
The information as listed on the first page of this test report was all provided by the client except the sample from, date received, test
period, test results and test conclusion. The client shall be responsible for the representativeness of sample and authenticity of materials,
for which STS shall bear no responsibilities.

2. AR & CLSZIE BEATFF A MR, AR5 RANH S T R (A, RF 2058 o ARk O A WAL RO BR A o LA e T7 st ok
PR XU ER 3 P AT 7RAE, ARSI S AR IHA S ST E .
The judgment method of determining the conformity in this test report is according to the measured value without considering the risk
caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the
risk caused by the judgment method, and STS shall not bear related responsibilities.

3. TR A TR N2 7 AR BOAI " AL, RAARLIE P AR, AR S AR .
The test report is effective only with both signature and specialized stamp. Without written approval of STS, this report can’t be
reproduced in full or in part.

4. AP T PRGN 5 SRASORT IR b B BT, RN 2 B8 B E bR A AR IR A5 AN A 2 AT AEIEWIE R, TRl gl . 28R, o
A R B R R UNEHR R SR, A S S AR BRI DT AT
This test data is only responsible for the tested sample. The data and results provided by the report without CMA accreditation are not to
prove to the society, and STS is not responsible for any economic and legal responsibility for the use of the test data, the direct or indirect
losses resulting from the use of the test and all legal consequences.

5. AP S AN T H ARTE AR RGN0 H AN A 928 5 B BAE R UVa [ A, AR R A RO E 9 e BHE. e s N
s A H I .
The underlined test item in the report is out of the scope of CMA accreditation. The test result only used for client's requirement, scientific
researching ,teaching or internal quality control.

6. e 7 AR A B S UM R TR A5
For other statements, please refer to the footer of the report.
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Conditions of Issuance of Test Reports

TN T A AN B AR A PR 2 B (LA N RTR[A B 3RS & R R Sk AN s M2 A e A B e AR A RIE T MRSk 55,
IR AL TS B RS AN Ak s A J] (LA R T RR[% ).

All samples and goods are accepted by the Guangzhou Depuhua Test Services Co., Ltd. (the "Company") solely for testing and reporting
in accordance with the following terms and conditions. The company provides its services on the basis that such terms and conditions
constitute express agreement between the Company and any person, firm or company requesting its services (the "Clients").

E G0 RV T R (A AT 35 (B R TR [ A5 D), A A B 22 PR A P AR o SRR AR 2 ) I T [R) 538, % P A Bt 23 AN A5 ) AN A5
T AU A T i SR, B P AT DR AR A ] V] AR A AT A T LR BB R B E B ORI L e N R RS . BRARAER
BUNBI] S AR R SR, T3 AR 2225 7 ) e A A R AN A5 P9 2 T A A 28 =5 P 10 i

Any report issued by Company as a result of this application for testing services (the "Report") shall be issued in confidence to the
Clients and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may
not be used for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report
is issued may, however, show or send it. or a certified copy thereof prepared by the Company to its customer, supplier or other persons
directly concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third
party concerning the contents of the Report, unless required by the relevant governmental authorities, laws or court order.

FRAEAR SCEUR RIS V28 R B R, 75 W R 28 20 A 005 15 1T [R) 28, A A ) O 5, AR T8 S 45 BV Bt A Sl 1R TIE
The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior
written consent, unless required by the relevant governmental authorities, laws or court orders.

FBRAEA 2w EATHRE, JF TR & vh B0, 75 AR 5 oo P T30 I AR R it (R A5 S R P it ), A T ek
The Report refers only to the tested sample (Sample information is provided by customer) and does not apply to the bulk, unless the
sampling has been carried out by the Company and is stated as such in the Report.

SRR 2 ) AR A AN 2 A A A ] R B R A (BRI, A SR T A ARSI A2
In the event of the improper use of the report as determined by the Company, the Company reserves the right to withdraw it, and to
adopt any other additional remedies which may be appropriate.

AR TSR AT WA P A PR A, R 5 A BEAE A o A A R EAT 3 I A4
Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or be the instrument
for, any legal action against the Company.

UAAASE AR 2 ) P AR AT P PR B, AT (A R (5 S T4 5 2 A7 SRR I eIt 72 S BT T 40 2K b 3 A A m AN B T
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained
in any of its Reports or in any communication whatsoever about its said tests or investigations.

A T BEAEVA G o R PP B e o 3 A o5, 7 b A PR A I R i K 2 P B R A
Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample
for testing.

I 3 SRR AE BN B ORAE 10 450 ANTIVT W UR A R 53 25K 1, RS I s AR 5 1 DRAF S T iR D A2 3. — BT ik ae
FIERAF IR, B A A A E s . AR L R AR 2 R AN 0 SR AT AT Bl A 22 R A B B I B AR 2 W) S S 4 o8 vl A 2 R AR AR ORI
B, AN RIFEAL TR A AR AT 45 5, 5 (HAN PR F ) AME IS 2 . RN R ok sUT MR RS E . IHwsiH. W
B . WEIREBUEME R LAE . SRR BA(EIFERZ). 7 i 5T AR H A S B 16 S 4

Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of ten years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we
provide any data and information which has been disposed of after retention period. Under no circumstances shall we be liable for
damage of any kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect,
consequential or punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product
liability or otherwise, even if we are informed in advance of the possibility of such damages.

it 2 R SR @ I B S www.stsgz.com ). AT D BRSBTS, TS AL TR .
Issuance records of the Report are available on the internet at www.stsgz.com. Further enquiry of validity or verification of the Report
should be addressed to the company.



